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1.849 GHz 1.850 GHz 150.000 kHz 1.85000 GHz -32.53 dém -19.53 dB 1,015 GHz 1.916 GHz 150,000 kHz 1.91501 GHz -34.56 dBm -21.56 dB

1.850 GHz 1.865 GHz 100.000 kHz 1.86017 GHz -0.36 dém -30.36 dB 1.016 GHz 1.925 GHz 1,000 MHz 1.91609 GHz 26,98 dbm 15.98 dB

T
| M TTNn %
Date: 2.SEP.2019 11:29:23 Date: 2 SEP 2018 11.31-25
TEL : 886-3-327-3456 Page Number 1 A25-9 of 12
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG951441A

LTE Band 25/ 15MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Il

Date: 2 SEP 2019 11:26:23

i

Date: 2.8EP.2019 11:33.26

spectrum o=l spe
Ref Level 30.00 dbm  Offsat 11,70 db Mode Auto Sweep Ref Level 30,00 dém  Offset 11.70 dB Mode Auta Sweep
SGL Count 1007100 SGL Count 100100
@1 AvoPwr [@1 avoPwr
Limit Gheck PABS | SPURIGNECHEEKABS PABS
i b 3 3 Line SPURIOUS, INE_ABS PAES
20 ghine —pPURIOUS_LINE_ABS 20 bl
10 dBm 10 dBm ﬂ
o0de 0 dBm } \
-10 dBm: -10 dBm |
-20 dBm -20 dBm y
J
-30 dém ﬂ -30 dBm ,J
-40 dem J L -40) HBm ,.J’l i
J"\L.Mm* MM l li l l -5 {Bm i Mw
A it | Wil w—uwv’_mﬂ—l\/ |/ JI\ Iy
-60 dBm -60 dBm
Start 1.84 GHz 3003 pts Stop 1.865 GHz ||| Start 1.9 GHz 6003 pts Stop 1.925 GHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | _Powerabs |  atimit | Rangelow |  RangeUp | RBW | Frequency |__Powerabs | alimit |

1.840 GHz 1.849 GHz 1.000 MHz 1.84882 GHz -35.20 dém -22.20 dB 1.800 GHz 1.515 GHz 100.000 kHz 1.91416 GHz 17.11 dBm -12.89 dB

1.849 GHz 1.850 GHz 150.000 kHz 1.84999 GHz -28.47 dém -15.47 dB 1,915 GHz 1.916 GHz 150.000 kHz 1.91502 GHz -27.66 dBm -14.66 dB

1.850 GHz 1.865 GHz 100,000 kHz 1,35083 GHz 16.77 dBm -13.23 dB 1.016 GHz 1.025 GHz 1,000 MHz2 1.01601 GHz Z37.80 dbm ~24.89 dB

g —_—

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 2 SEP 2019 11:30:24

Date: 2. SEP 2018 11:32:25

[u:u o
= S um
Ref Level 30.00 dém  Offset 11.70 d& Mode Auto Sweep Ref Level 30.00 dém  Offset 11.70 dg Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 AvgPwr
Limit §heck PABS | SPURIGHIE CHBEKABS_ PABS
6 5 5 ABS Li SPURIOUS, INE_ABS PAS
20 ghine _FPURIOUS }INE_ABS PASS 20 chine 5
10 dem 10 dém
ode 0 dem
[TV EUPRPUUI P SAPECTRw Mwl-rw./\] .
-10 dem | -19 dem I
SPURIOUS_LINE_ABS J l ‘
20 dem { L 20 dem \
-30 dém W 5 -30 dBm M
-40 dem - M\M

50 dom 50 dem -
-60 dBm -60 dem
Start 1.84 GHz 3003 pts Stop 1.865 GHz || Start 1.9 GHz 6003 pts Stop 1.925 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Fraquency | PowerAbs |  ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit

1.840 Gz 1.849 GHz 1.000 MHz 184889 GHz -27.24 dém -14.24 d& 1.900 GRz 1.015 Ghz 100.000 kHz 1.00506 GHz -2.23 dBm -32.23 dB

1.843 GHo 1.850 GHz 150.000 k2 1.84856 GHz -33.73 dam -20.73d8 1.015 GHz 1.916 GHz 150.000 kHz 1.91803 GHz -34.83 dBm -21.83 d8

1,850 GHz 1,865 GHz 100,000 kHz 186255 GHz -1.37 dBm -31.37 dB 1016 CHz T gzt ons 1,000 Mz 191611 ohs ~30°11 cbm 17118

T
I it L e

TEL : 886-3-327-3456 1 A25-10 of 12

FAX . 886-3-328-4978

Page Number



SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG951441A

LTE Band 25/ 20MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum || see
RefLevel 30.00 dBm  Offsat 11.70 dB Mode Auto Sweep Ref Level 30,00 dém  Offset 11.70 dB Mode Auta Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvoPwr [@1 avoPwr
Timit dheck | SPURIGNECHEEKABS PAES
i b 3 3 Line SPURIOUS, INE_ABS PAES
20 ghine —pPURIOUS_LINE_ABS 20 b
10 dBm 10 dBm ﬁ
ode 0 dBm I \
10 dBm -10 dBm if
-20 dBm -20 dBm \‘
-30 dBm: ‘A‘ ﬂ -30 dBm \\
-40 dem M";N -40) B m r/
!
" — H t sdbe i Jal
Y + T m T L~ o
ool o ina st i N N AU FEN 7 U
-60 dBm -60 dBm
Start 1.84 GHz 3003 pts Stop 1.87 GHz Start 1.895 GHz 6003 pts Stop 1.925 GHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | _Powerabs |  atimit | Rangelow |  RangeUp | RBW | Frequency |__Powerabs | alimit |
1.840 GHz 1.849 GHz 1.000 MHz 1.84892 GHz -38.35 dBm -25.35 dB 1.895 GHz 1.515 GHz 100.000 kHz 1.91393 GHz 18.29 dBm -11.71 dB
1.849 GHz 1.850 GHz 200.000 kHz 185000 GHz -30.00 dém -17.00 d& 1,915 GHz 1.916 GHz 200,000 kHz 1.91505 GHz -29.43 dBm -16.43 dB
1.850 GHz 1.870 GHz 100,000 kHz 1,85111 GHz 18.29 dBm -11.71 dB 1.016 GHz 1.025 GHz 1,000 MHz 1.01631 GHz ~38.17 dBm 25,17 dB
—_—

]" 1

Date: 2 SEP 2019 11:35:28

i

Date: 2.8EP.2019 11:42.33

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 2 SEP 2019 11:37:30

Date: 2 SEP 2018 11:39:31

[u:u o
= ] um
Ref Level 30.00 dém  Offset 11.70 d& Mode Auto Sweep Ref Level 30.00 dém  Offset 11.70 dg Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PARS
6 5 5 ABS Li SPURIOUS, INE_ABS PAS
20 ghine _FPURIOUS }INE_ABS PABS 20 chine s
10 dem 10 dém
dB '
K U FRRPUPUR FUmwyavm FISva T Mo (s S -, 0 dém
-10 de&m | ‘L -10/ dBm
SPURIOUS_LINE_ABS ( \ |
20 dem i k 20 dem K
.30 dem e L , 30 dBm :
dam 40 dBm i, H"‘-\

-50 dBm -50 dBm
+60 dam -60 dem
Start 1.84 GHz 3003 pts Stop 1.87 GHz | (|'Start 1.895 GHz 6003 pts Stop 1.925 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Fraquency | PowerAbs |  ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit

1.840 GHz 1.849 GHz 1.000 MHz 1.84893 GHz -27.44 dém -14.44 dB 1.895 GHzZ 1.915 GHz 100.000 kHz 1.90031 GHz ~2.41 dBm -32.41 dB

1,849 GHz 1.850 GHz 200.000 kHz 185000 GHz -32.76 dém -19.76 dB 1015 GHz Ta1s anz 200,000 kHz 191512 GHz 3457 dBm oicTde

1,850 GHz 1,870 GHz 100,000 kHz 186412 GHz -0.85 dBm -30.95 dB 1.016 CHz 1955 GH2 1,000 Miz L a1817 CHe 3014 cbm 17 14°db

T
I J1 L e
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG951441A

LTE Band 25/ 20MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

pec m

Ref Level 30.00 dém Offset 11.70 dB

SGL Count 100/100

Mode Auto Sweep

Spe

Ref Level 30,00 dém
SGL Count 100/100

offset 11.70 dB Mode Auto Sweep

@1 AvgPwr [01 tugPwr
Timit dheck | SPURIGNECHEEKABS PAES
i y 3 3 Line SPURIOUS, INE_ABS PAES
20 ghine —pPURIOUS_LINE_ABS 20 din
10 dBm 10 dém iq‘\
o0de 0 dBm ’ \
-10 dem -10 dem ;
-20 dBm -20 dBm —
-30 dBm ﬂ -30 dBm !
| n 1

-40 dgm i } l -40) HBm f\j "

" - “hk-rv\, _,J!L “,j S [l % 1T 7 y

= i R T T LT PUPR L N FUAUU SR ™ U M PR
-60 dBm -60 dBm
Start 1.84 GHz 3003 pts Stop 1.87 GHz ||| start 1.895 GHz 6003 pts Stop 1.925 GHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | _Powerabs |  atimit | Rangelow |  RangeUp | RBW | Frequency |__Powerabs | alimit |

1.640 GHz 1.849 GHz 1.000 MHz 1.84891 GHz -37.15 dBm -24.15 d& 1.895 GHz 1.915 GHz 100.000 kHz 1.91393 GHz 17.15 dBm -12.85 db

1.849 GHz 1.850 GHz 200.000 kHz 185000 GHz -30.93 dBm -17.93 d& 1,915 GHz 1.916 GHz 200,000 kHz 1.91501 GHz -29.73 dBm -16.78 dB

1.850 GHz 1.870 GHz 100,000 kHz 1,35109 GHz 17.26 dBm -12.74 dB 1.016 GHz 1.025 GHz 1,000 MHz 1.01617 GHz -37.05 dBm -24.95 dB

—_—

]" 1

Date: 2 SEP 2019 11:36:29

i

Date: 2.8EP.2019 11:41:32

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 2 SEP 2019 11:38:30

[u:n o
= ] um
Ref Level 30.00 dém  Offset 11.70 d& Mode Auto Sweep Ref Level 30.00 dém  Offset 11.70 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
1 5 5 ABS Li SPURIOUS, INE_ABS PAS
20 ghine —BPURIOUS_LINE_ABS PABS 20 chine 5
10 dBm 10 dBm
ode 0 dem
JUR PSRRI PSSP [PYSISYS Ve wanr yeneses S - -
-10 dam i L -1 dem
SPURIOUS_LINE_ABS ‘ ‘ |
-20 dém J l -20 dém L
30 dem ’ 30 dem
T v
Hem ~40 dBm h"‘w\\*
50 dem [P,
- A -50 dBm
+60 dam -60 dem
Start 1.84 GHz 3003 pts Stop 1.87 GHz | (|'Start 1.895 GHz 6003 pts Stop 1.925 GHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency |__Powerabs | Alimit__| Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.840 Gz 1.849 GHz 1.000 MHz 184898 GHz -28.71 dBm -15.71 d8 1.895 Ghz 1.015 Ghz 100.000 kHz 1.00091 GHz -3.26 dBm -33.26 dB
1.843 GHo 1.850 GHz 200.000 kHz 1.84855 GHz -34.25 dam -2L.es de 1.015 GHz 1.916 GHz 200.000 kHz 1.91500 GHz -35.97 dBm -22.97 de
1.0°0 GHz 1.570 GHz 100.000 kHz 186226 GHz -2.09 dBm -32.09 dB& 1,516 GHz 1.525 GHz 1,000 MHz 1,91602 GHz -30.91 dbm -17.91 db
Y
I J1 L e

Date: 2 SEP 2018 11:40:32
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG951441A

LTE Band 26_Part 22H

Conducted Band Edge

LTE Band 26 / 1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

Ref Level 30.00 dBm
SGL Count 100/100

Offset 10.80 dB Mode Auto Sweep

Ref Level 30.00 dBm
SGL Count 100/100

Offset 10.80 dB Mode Auto Sweep

Date: 2.SEP.2019 14:59:11

Date: 2.8EP.2019 15:00:52

@1 AvoPwr [@1 avoPwr
Limit §heck PABS | SPURIGIECHNEKABS PABS
1 y 3 3 ABS Line _$PURIDUS_LINE_ABS PABS
20 ﬁIB;;‘“J PURIOUS INE_ABS F (. 20 dBém: A
10 dBm /f \\ 10 dBm |
|
CL- | ‘ 0 dBm ‘ '
-10 dam -10 dBm
SPURIOUS_LINE_ABS L {
20 dBm l'. -20 dem /
-30 dBm } ‘\ -30 dBm JI \
A AT/
) _ !
40 dem T 40 d%mv \
-50 dam — = \"‘ o »-59\'1‘3 ul =
— L-’/ \l' T
e A e 60 dBm =
Start 815.0 MHz 3003 pts Stop 826.0 MHz | (|| Start 847.0 MHz 3003 pts Stop B860.0 MHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | _Powerabs |  atimit | Rangelow |  RangeUp | RBW | Frequency |__Powerabs | alimit |
615.000 MHz 823.000 MHz 100.000 kHz 822 96404 MHz -50.84 dBm -37.84 d8 847.000 MHz 849,000 MHz 100.000 kHz 848,74126 MHz 18.91 dBm -11.09 dB
823.000 MHz 924,000 MHz 20.000 kHz §23.99950 MHz -24.96 dém -11.96 d& 949.000 MHz 850,000 MHz 20.000 kHz 840,01249 MHz -22.16 dBm -9.16 dB
824.000 MHz 526,000 MHz 100.000 kHz 824.26873 MHz 10.01 dém -10.09 dB £50.000 MHz 860.000 MHz 100.000 kHz 850.02498 MHz -51.48 dBm -38.48 de
P
T
Il V. i 1 ]

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

T ] m
= s um v
Ref Level 30.00 dbm  Offset 10.80 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 10.80 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit §heck PABS | SPURIGNE CHNEKABS PABS
i Y . . hABS Line _§PURIPUS_LINE_ABS PASS
20 UIBIFF‘IH PURIOUS INE_ABS F 20 dém
10 dBm A 10 BB
ode [ \ 0 dErJ \
I IL |
10 dom - -10 dpm i
SPURIGUS. [TNE_ABS [ | |
-20 dBm J ! -20 dem ‘
-30 dBm: ¥ ‘N"“\ ﬂﬁ“dan— .\\‘
40 derm. — "L// -40 dBm Z0
~ \
-50 dBm — -50 dBm
-
—
o e 50 dBm
Start 815.0 MHz 3003 pts Stop 826.0 MHz | (|| Start 847.0 MHz 3003 pts Stop B860.0 MHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | _Powerabs |  atimit | Rangelow |  RangeUp | RBW | Frequency |__Powerabs | alimit |
815.000 MHz 523,000 MHz 100.000 kHz 822,98601 MHz -37.51 dém -24.51 dB 847.000 MHz 849,000 MHz 100.000 kHz 848,25974 MHz 11.05 dim -18.95 dB
823.000 MHz 524,000 MHz 20,000 kHz 823.99850 MHz -20.71 dém -16.71 dB 849.000 MHz 850.000 MHz 20.000 kHz 849,00050 MHz -30.56 dBm -17.56 dB
824.000 MHz 526,000 MHz 100.000 kHz 824.42458 MHz 10.88 dBém -19.12 dB £50.000 MHz 860.000 MHz 100.000 kHz 850.00500 MHz ~34.00 dbm 21.00 dB
——
'
Il - j ( e

Date: 2 SEP 2019 14:54:08

Date: 2. SEP 2018 15:05:54
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG951441A

LTE Band 26 / 1.4MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge /1 RB

pec m

Ref Level 30.00 dBm
SGL Count 100/100

Offset 10.80 dB Mode Auto Sweep

Spe

Ref Level 30,00 dém
SGL Count 100/100

Offset 10.80 dB Mode Auto Sweep

@1 AvoPwr [@1 avoPwr
Limit §heck PABS | SPURIGNECHHEKABS PABS
i b 2 2 s Line SPURIDUS, INE_ABS PAES
20 ghine —FPURIOUS_LINE_ABS 20 din
10 dBm {/‘\l\ 10 dBm {A\
ods [‘ ‘ 0dem J
1
-10 dam -10 dBm
20 dBm ,i -20 dem
-30 dBm / ﬂ\ -30 dBm { \
-40 dBm Jf\\ -40 di mu‘ \
-50 dem - iy m
’"_—H_*____/,_..u—f V \d M“.____A_
e -60 dBm ~

Start 815.0 MHz 3003 pts Stop 826.0 MHz ||| Start 847.0 MHz 3003 pts Stop B860.0 MHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | _Powerabs |  atimit | Rangelow |  RangeUp | RBW | Frequency |__Powerabs | alimit |
§15.000 MHz 823,000 MHz 100,000 kHz 822,93207 MHz -51.71 dBm -38.71 d& 947.000 MHz 849.000 MHz 100.000 kHz 848.75524 MHz 17.95 dbm -12.05 dB
823.000 MHz 824,000 MHz 20.000 kHz 823.99850 MHz -25.97 dBm -12.97 d8 549,000 MHz 850,000 MHz 20.000 kHz 849,00050 MHz -24.51 dBm -11.51 d8
£24.000 MHz 526,000 MHz 100,000 kHz 824,25275 MHz 17.63 dBm -12.37 dB 950,000 MHz 860.000 MHz 100.000 kHz 850,02408 MHz -51.84 dbm -38.84 dB
—_—

]" 1

Date: 2 SEP 2019 14:57:30

i

Date: 2.8EP.2019 15:02:32

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 2 SEP 2019 14:55:48

= S um
Ref Level 30.00 dBm  Offset 10.80 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.80 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PAES | SPURIGHE GHEEKABS PABS
. . x ABS Li SPURIDUS, INE_ABS PAS
20 ghine —BPURIOUS_LINE_ABS PASS 20 chine 5
10 dBm 10 dBmn
ode / \" i dBrr/ \\
-10 de&m i |l -10 dpm
SPURIOUS_LINE_ABS [ \l l
-20 dem f ‘ll -20 dem ‘
-30 dem 7 | [[:a80m
-40 dBm ’V/ 40 dBm -.J\
50 dem e -50 dem
,Jl-"r-l"")‘ﬁ \
a -60 dem -
Start 815.0 MHz 3003 pts Stop 826.0 MHz | ||[Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguenc | _PowerAbs |  aLimit
£15.000 MHz 823,000 MHz 100,000 kHz 822,98002 MHz -39.79 dém -26.79 d& 547 500 MTZ | 845.000 Wi 100.000 kHz 516, 10784 Iz 10.00 dBm -ZUWI
523.000 MH2 | B4.000 MHz 20.000 kiz £23,59550 MHz -30.60 dBm -17.60 d& 849,000 MHz 850,000 MHz 20,000 kHz £49,00050 MHz -30.67 dBm -17.67 dB
£24.000 MHz 526000 MHz 100.000 kHz 824.64535 MHz 9.80 dBm -20.20 dB 850.000 MHz 860.000 MHz 100.000 kHz 850,02498 MHz -37.28 dBm -24.28 dB
Y
I it L e

Date: 2. SEP 2018 15:04:13
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SPORTON LA

FCC RADIO TEST REPORT

Report No. : FG951441A

LTE Band 26 / 3MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge /1 RB

pec m

Ref Level 30.00 dBm
SGL Count 100/100

Offset 10.80 dB Mode Auto Sweep

Spe

Ref Level 30.00 dém Offset 10.80 dB Mode Auto Sweep

SGL Count 100/100

@1 AvoPwr [@1 avoPwr

Limit §heck PABS | SPURIGUECHNEKARS PABS

i y s s s Line SPURIOUS, NE_ABS PAES
20 ghine —FPURIOUS_LINE_ABS f\ 20 din p
10 dBm I l 10 dBm (I I
0ds - 0 dem | !
10 dBm ! -10 dem |
-20 dBm ‘ -20 dBm \ r
-30 dBm f ﬂ -30 dBm §

;AN AR
-40 dem / J L [ f dBm Wf,
50 dBm . \\"‘ -0 ¢ J \ =
N reRPAET LW
7,_-—"{#- "M_;u\
~6a-dETT= -60 dBm
Start 815.0 MHz 3003 pts Stop 827.0 MHz ||| Start 846.0 MHz 3003 pts Stop B860.0 MHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | PowerAbs |  atimit || Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |

615.000 MHz 923,000 MHz 100.000 kHz 522,99600 MHz -48.64 dém -35.64 dB 546.000 MHz 849.000 MHz 100.000 kHz 548.76174 MHz 18.68 dbm -11.32 dB

823.000 MHz 824.000 MHz 30,000 kHz 823,99950 MHz -21.62 dém -8.62 di 849,000 MHz 850.000 MHz 30.000 kHz 849,00150 MHz -19.80 dBm -6.80 dB

824.000 MHz 527,000 MHz 100.000 kHz 524,25025 MHz 18.04 dém -11.06 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.01495 MHz -47.78 dBm ~34.78 db

—_—

]" 1

Date: 2 SEP 2019 15:12:37

i

Date: 2.8EP.2019 15:14:47

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 2 SEP 2019 15:07:35

[u:n o
= ] um
Ref Level 30.00 dBm  Offset 10.80 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.80 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPwr

Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS

1 5 5 ABS Li SPURIOUS, NE_ABS. PAS
20 ghine _FPURIOUS }INE_ABS PASS 20 chine 5
10 dem 10 dém
n
/ oy -
0 de T 4 dem ¥
| \
-10 derm - d{-20 dem -
SPURIOUS_LINE_ABS } | "
20 dem J 20 dem |
-30 dBm -30 dBm :
/.»«L‘,/‘ \‘\Jkk
40 dBm — 40 dBm
e "
-50 dém -50 dem -
e a b

= 50 derm ]
Start 815.0 MHz 3003 pts Stop 827.0 MHz | |[ 'Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency |__Powerabs | Alimit__| Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit

E15.000 MAz 923,000 MHz 100,000 kHz 922,98601 MAz -34.35 dem -21.35 de 846.000 MHZ 849,000 MHZ 100 000 kHz 847 53636 M2 601 cbm —55.00 08

523.000 MH2 | 694,000 MHz 30.000 kHz 823,99750 MHz ~28.36 dbm -15.36 d8 849.000 MHz 850,000 MHz 30,000 kHz £49,00050 MHz -28.00 dBm -15.00 dB

£24.000 MHz 527.000 MHz 100.000 kHz 826.23427 MHz 7.08 dBm -22.02 dB& 850.000 MHz 860.000 MHz 100.000 kHz £50,00500 MHz -33.70 dBm -20.70 dB

T
i M TN W
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG951441A

LTE Band 26 / 3MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge /1 RB

]" 1

Date: 2 SEP 2019 15:10:56

i

spectrum o=l spe
Ref Level 30.00 dBm  Offset 10.80 dB Mode Auto Sweep Ref Level 30,00 dém  Offset 10.80 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvoPwr [@1 avoPwr
Limit Gheck PAES | SPURIGIE CHNEKABS PABS
i b 2 2 s Line SPURIOUS, NE_ABS. PAES
20 ghine —FPURIOUS_LINE_ABS 20 bl
10 dBm {f\ 10 dBm {f1
0de |\ 0 dem ‘ |
-10 dam t -10 dBm
-20 dBm -20 dem \ {
-30 dBm M -30 dBm
/ M n L
-40 dem / % J 7 4f) dBm 1
Y \ i J I‘Jﬁ \ LY
-50 dBm -50,dBm, :
ftiensn]
N —— \ S
e 1 -60 dBm
Start 815.0 MHz 3003 pts Stop 827.0 MHz ||| Start 846.0 MHz 3003 pts Stop B860.0 MHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs |  atimit | Rangelow |  RangeUp | RBW | Frequency |__Powerabs | alimit |
815.000 MHz 523,000 MHz 100.000 kHz 822,93207 MHz -49.87 dBm -36.67 dB 846.000 MHz 849.000 MHz 100.000 kHz B48.77672 MHz 18.35 dBm -11.65 dB
823.000 MHz 524,000 MHz 30,000 kHz 823.99850 MHz -22.75 dém -9.75 d& 849.000 MHz 850.000 MHz 30.000 kHz 849,00050 MHz -21.28 dBm -8.28 dB
£24.000 MHz 827.000 MHz 100.000 kHz 82428322 MHz 17.97 dém -12.03 dB 850.000 MHz 860.000 MHz 100.000 kHz 850,02498 MHz -48.15 dBm -35.15 dB
—_——

Date: 2.8EP.2019 15:15.:58

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 2 SEP 2019 15:09:15

Date: 2. SEP 2018 15:17:38

[u:n o
= S um
Ref Level 30.00 dBm  Offset 10.80 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.80 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
1 5 5 ABS Li SPURIOUS, NE_ABS. PAS
20 ghine _FPURIOUS }INE_ABS PASS 20 chine 5
10 dem 10 dém
5
o ¢
o d i S e \
-10 derm J 10 dBm -
SPURIOUS_LINE_ABS / l
20 dem l 20 dem l
-30 dem ‘J -30 dBm \'\r_
40 dem / /L‘ -40 dem \
. [,
-50 dBm R -50 dem:
U -
e 50 dBm .
Start 815.0 MHz 3003 pts Stop 827.0 MHz | |[ 'Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Powerabs |  aLimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
E15.000 MAz 923,000 MHz 100,000 kHz 922,98601 MAz -34.13 dem -21.13 d& 846.000 MHZ 849,000 MHZ 100 000 kHz 846 68162 Mz 655 cbm 5,75 0B
523.000 MH2 | 694,000 MHz 30.000 kHz £23,59550 MHz ~28.57 dbm -15.67 d8 849.000 MHz 850,000 MHz 30,000 kHz £49,00250 MHz -28.91 dBm -15.91 dB
£24.000 MHz 527.000 MHz 100.000 kHz 825.79071 MHz 5.82 dBm -24.18 dB 850.000 MHz 860.000 MHz 100.000 kHz 850,04436 MHz -33.25 dBm -20.25 dB
T
I M TN W
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG951441A

LTE Band 26 / 5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum o=l spe
Ref Level 30.00 dBm  Offset 10.80 dB Mode Auto Sweep Ref Level 30,00 dém  Offset 10.80 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPuwr
Limit §heck PAES | SPURIGIE CHNEKABS PABS
i J 3 3 1 Line SPURIOUS, INE_ABS PASS
20 ghine —FPURIOUS_LINE_ABS /\ o0 chif -
{
10 dBm j l\\ 10 dBm [
A f 1
_10 dem - -10 dem +
SPURIGUE IVE A% | I
-20 dBm ,l -20 dem {.\ ; (
-30 dBm / {ﬂ‘ -3p @Bm 1
A VAL
o / \AM. f l f ] > j JI \
-50 dBm SJdBm ! ..”"' ~
i T S
e -~ e e ”‘-ww“J "‘\p-.ft""""‘"‘ﬂ ‘\J“/ \—-__
e -60 dBm
Start 815.0 MHz 3003 pts Stop 829.0 MHz ||| Start 844.0 MHz 3003 pts Stop B860.0 MHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | _Powerabs |  atimit | Rangelow |  RangeUp | RBW | Frequency |__Powerabs | alimit |
815.000 MHz 523,000 MHz 100.000 kHz 822,18082 MHz -49.93 dBm -36.93 dB 844.000 MHz 849.000 MHz 100.000 kHz B48.67782 MHz 18.69 dBm -11.31 dB
823.000 MHz 924,000 MHz 50.000 kHz 823.99950 MHz -23.55 dBm -10.55 dB 549,000 MHz 850,000 MHz 50.000 kHz 849,00050 MHz _22.19 dBm ~g.10 dB
£24.000 MHz 329,000 MHz 100.000 kHz 82434715 MHz 18.69 dém -11.31 d8 850.000 MHz 860.000 MHz 100.000 kHz 850,76424 MHz -49.21 dBm -36.21 dB
—_—

]" 1

Date: 2 SEP 2019 15:26:02

i

Date: 2.8EP.2019 15:27.43

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 2 SEP 2019 15:21:00

[u:n o
= ] um
Ref Level 30.00 dBm  Offset 10.80 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.80 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPwr

Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS

1 5 5 ABS Li SPURIOUS, INE_ABS PAS
20 ghine _FPURIOUS }INE_ABS PASS 20 chine 5
10 dem 10 dém
it e
ode f’"“"\‘-‘w“" MWIN\I'“""‘"WWW\ o et v-|‘
|
10 dem l \ 10 dBm
SPURIOUS_LINE_ABS ‘ \
20 dem Ir 20 dBm \1
-30 dBm -30 dBm
40 dBm 40 dBm -
OB
J—
-50 dem -50 dem: —
—

60 d2m 50 dem s
Start 815.0 MHz 3003 pts Stop 829.0 MHz | ||'Start 844.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Ppowerabs |  aLimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit

E15.000 MAz 923,000 MHz 100,000 kHz 922,99600 MAz -34.32 dem -21.32 d 844.000 MHZ 849,000 MHZ 100 000 kHz 89447203 Mz 4 6% B —ot.36 0B

523.000 MH2 | 694,000 MHz £0.000 kHz 823,58751 MHz ~29.46 dbm -16.465 d8 849,000 MHz 850,000 MHz 50,000 kHz 849,00450 MHz -28.05 dBm -15.95 dB

£24.000 MHz 529.000 MHz 100.000 kHz 825.90550 MHz .77 dBm -25.23 dB 850.000 MHz 860.000 MHz 100.000 kHz £50,00500 MHz -33.18 dBm -20.18 dB

T
I J1 L e

Date: 2 SEP 2018 15:32:45
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG951441A

LTE Band 26 / 5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge /1 RB

Il

Date: 2 SEP 2019 15:24:21

i

spectrum o=l spe
Ref Level 30.00 dBm  Offset 10.80 dB Mode Auto Sweep Ref Level 30,00 dém  Offset 10.80 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvoPwr [@1 avoPwr
Limit Gheck PAES | SPURIGIE CHNEKABS PABS
i b 2 2 s Line SPURIOUS, INE_ABS PAES
20 ghine —FPURIOUS_LINE_ABS o0 chif T
F{ |
10 dBm f 10 dBm
f \1 I‘\
-10 dém -10 dem \
ORI e e 7 B
-20 dBm ; 1 -20 dem / t
-30 dBm 1 ﬂ' -30 dBm f
/ I I IR
-40 dem T ’ ’{\} 0 dbm ! A
J/ SN l\M Al IS VA
- __J/,.,-«"“”’L.d oty [ ]
it 60 dBm =
Start 815.0 MHz 3003 pts Stop 829.0 MHz ||| Start 844.0 MHz 3003 pts Stop B860.0 MHz
purious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | _Powerabs |  atimit | Rangelow |  RangeUp | RBW | Frequency |__Powerabs | alimit |
815.000 MHz 523,000 MHz 100.000 kHz 822,186881 MHz -51.01 dBm -38.01 dB 844.000 MHz 849.000 MHz 100.000 kHz 548.66783 MHz 17.50 dBm -12.10 dB
823.000 MHz 824,000 MHz 50.000 kHz 82399550 MHz -24.52 dém -11.52 di £40.000 MHz 850,000 MHz 50,000 kHz 849,00150 MHz -23.43 dBm -10.43 dB
£24.000 MHz 329,000 MHz 100.000 kHz 82432717 MHz 17.91 dém -12.09 dB 850.000 MHz 860.000 MHz 100.000 kHz 850,78422 MHz -50.09 dBm -37.00 dB
g —_—

Date: 2.8EP.2019 152923

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

[u:n o
= ] um
Ref Level 30.00 dBm  Offset 10.80 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.80 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 AvgPwr

Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS

1 5 5 ABS Li SPURIOUS, INE_ABS PASS
20 ghine _FPURIOUS }INE_ABS PASS 20 chine 5
10 dem 10 dém
” LN
ods M-WH"M NT. _,\\ o |
10 dem l - 10 dBm
SPURIOUS_LINE_ABS / %
20 dem H [ll}20 dem
! " A
-30 dem / -30 dBm \—_—
40 dBm i 40 dBm —
50 dam—————— — -50 dem
1 .

+60 dam -60 dem
Start 815.0 MHz 3003 pts Stop 829.0 MHz | ||'Start 844.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Fraquency | PowerAbs |  ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit

E15.000 MAz 923,000 MHz 100,000 kHz 922,95604 MAz -34.59 dem -21.59 dB 844.000 MHZ 849,000 MHZ 100 000 kHz 846 00050 MHZ 3,76 cbm ~26.54 0B

823.000 Mrz | 82+4.000 Mz £0.000 kHz £23,53550 MHz -30.60 dém -17.60 d& 849,000 MHz 850,000 MHz 50,000 kHz 849,00749 MHz -30.14 dBm -17.14 dB

£24.000 MHz 529.000 MHz 100.000 kHz 824.60190 MHz 4.13 dBm -25.87 dB 850.000 MHz 860.000 MHz 100.000 kHz 85001499 MHz -33.29 dBm -20.29 dB

T
I J1 L e

Date: 2 SEP 2019 15:22:41 Date: 2. SEP.2018 15:31:04

TEL : 886-3-327-3456
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Page Number : A26-6 of 10



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG951441A

LTE Band 26 / 10MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge /1 RB

spectrum o=l spe
Ref Level 30.00 dBm  Offset 10.80 dB Mode Auto Sweep Ref Level 30,00 dém  Offset 10.80 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPuwr
Limit Gheck PAES | SPURIGIE CHNEKABS PABS
i J 3 3 1 Line SPURIOUS, INE_ABS PASS
20 ﬂIB’I';‘“J PURIOUS INE_ABS F‘ 20 dém W
10 dBm \\ 10 dBm )‘ \
o \ 0dem J 1
|
-10 dam -10 dBm
SPURIGUS. LINE _75S 11 [ |
-20 dBm I ) -20 dBm I;‘
| A ﬂ \
-0 dom J{ "L H -3p, dbm (‘l j 3
40 dBm j v ’ t ]ﬂ‘ -ﬁ\dam ’ \ i Y
50 dam [ o i, / ! JI ! 'JE&EW‘ R "
J\_/ e e UTIUT S P s, hase il ‘k_/\\
-60 dBm
Start 815.0 MHz 3003 pts Stop 834.0 MHz ||| Start 839.0 MHz 3003 pts Stop B860.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | _Powerabs |  atimit | Rangelow |  RangeUp | RBW | Frequency |__Powerabs | alimit |
815.000 MHz 523,000 MHz 100.000 kHz 822,95604 MHz -51.44 dBm -38.44 dB 839.000 MHz 849.000 MHz 100.000 kHz 548,42557 MHz 18.60 dBm -11.40 db
823.000 MHz 524,000 MHz 100.000 kHz 82399750 MHz -36.08 d&ém -23.08 de 849.000 MHz 850.000 MHz 100.000 kHz 849,00350 MHz -33.56 dBm -20.56 dB
824.000 MHz 834.000 MHz 100.000 kHz g24.59441 MHz 18.55 dBm -11.45 d8 850.000 MHz 860.000 MHz 100.000 kHz 850.03497 MHz -52.76 dBm -39.76 dB
Y
1 ) P2

Date: 2 SEP 2019 15:39:28

Date: 2.8EP.2019 15:41.08

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 2 SEP 2019 15:34:26

S um mVJ
Ref Level 30.00 dBm  Offset 10,80 dB Mode Auto Sweep Ref Level 30.00 dem  Offset 10.80 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvaPwr (@1 AvgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
1 5 5 ABS Li SPURIOUS, INE_ABS PASS
20 dIB’I'F“H PURIOUS INE_ABS PABS 20 ﬂB;':i‘p S
10 dBm 10 dBm
ods s, R D et o, -
-10 dam —\ -10 dBm \
SPURIOUS_LINE_ABS | \ \
-20 dem 40 dem
I k i
.30 dam M | 50 dBm |
40 by ] o
-40 dBm 40 dem
//’
S -50 dem
+60 dam -60 dem
Start 815.0 MHz 3003 pts Stop 834.0 MHz | |'Start 839.0 MHz 3003 pts Stop 860.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Law Range Up REW Freguency Power Abs ALimit Rangelow | Rangel | REW | Freguenc | Powerabs | ALimit
£15.000 MAz 523,000 MHZ 100,000 kAz §22,99600 MHz -34.63 dem -21.63 06 539,000 MHz B 100 000 kHz eI 556 cbm _27W|
923.000 Mrz | 824,000 Mz 160.000 khz 823,35650 MHz -31.69 dém -18.69 d& 849,000 MHz | 850000 MHz 100,000 kHz £49,00250 MHz -32.37 dBm -19.37 dB
£24.000 MHz 534.000 MHz 100.000 kHz 627 07193 MHz 2.10 dBm -27.90 dB& 850.000 MHz 860.000 MHz 100.000 kHz £50,00500 MHz -35.08 dBm -22.08 dB
T
I 1 | ]

Date: 2 SEP 2018 15:46:11
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Page Number 1 A26-7 of 10



samonias. FCC RADIO TEST REPORT Report No. : FG951441A

LTE Band 26 / 10MHz / 16QAM

Lowest Band Edge /1 RB Highest Band Edge /1 RB

spectrum | spe
Ref Level 30.00 dBm  Offset 10.80 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 10.80 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100

@1 AvoPwr [@1 avoPwr

Limit ¢heck PABS | SPURIGUE CHBEKABS PABS
1 , - + 5 Line sPURIOUS INE_ABS PASS
20 ﬁIB’I';‘“J PURIOUS INE_ABS 20 dBm
i i
10 dBm \ 10 dBm } ]
0 de 1 0 dem J 1

-10 dBm l -10 dBm 4
i [

SPURIOUS_LINE_ABS Jl'

-20 dBm J. \ -20 dBm ﬂ { ]|
30 dem - ﬁ -3 dBm ‘ %
(i I /
-40 dBm # \ H h -40|dBm l
| A I N i i
e, ‘ 4
-50 dBm -30dBm
[ — | L | / e
N o AN | T J e
e o S g
e 60 dBm ’——_/\
Start 815.0 MHz 3003 pts Stop 834.0 MHz ||| Start 839.0 MHz 3003 pts Stop B860.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | PowerAbs |  alimit | Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |

615.000 MHz 823,000 MHz 100.000 kHz 822,99600 MHz -52.31 dBm -39.31 d8 839.000 MHz 849.000 MHz 100.000 kHz 848,39560 MHz 17.62 dBm -12.38 db

823.000 MHz 824.000 MHz 100.000 kHz 823.99750 MHz -36.56 dBm -23.56 d& 949.000 MHz 850,000 MHz 100,000 kHz 849,01449 MHz -34.67 dBm -21.67 dB

£24.000 MHz 334,000 MHz 100,000 kHz 824,57443 MHz 17.11 dBm -12.89 dB 850,000 MHz 860,000 MHz 100.000 kHz 850,00500 MHz -53.33 dbm -40.33 db

T
) i )
Date: 2 SEP.2019 15:37:47 Date: 2.5EP.2019 15.42.49

Lowest Band Edge / Full RB Highest Band Edge / Full RB

e ) (%)

Ref Level 30.00 dBm  Offset 10,60 d& Mode Auto Sweep Ref Level 30.00 dém  Offset 10.80 d Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvoPwr (@1 vgPwr

Limit §heck PABS | SPURIGNE CHNEKABS PARS

Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS, PASS
20 dem 20 dém
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0ds 5 v Wv\ 0 g ~ L e vwwwu\
-10 de&m -10 dBm
SPURIOUS_LINE_ABS J \ \
-20 dem } } 40 dem

. | }

-30 dém i ,Jan dBm
j— e

40 dom S et 40 0By
B | E M
,-—/
7 50 dBm _\\
-60 dem 50 dBm =
Start 815.0 MHz 3003 pts Stop 834.0 MHz ] (|| Start 839.0 MHz 3003 pts Stop 860.0 MHz
Spurious EmissiuT; | | | | Spurious Emissions
Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
815.000 MHz 923,000 MHz 100,000 kHz 82288412 MHz -3E.88 dém -22.88 de 839.000 MHz 849.000 MHz 100.000 kHz 841,58242 MHz 0.79 dBm -29.21 d&
823.000 MHz 824,000 MHz 100.000 kHz 823,99151 MHz -32.91 dBm -19.51 dB 540,000 MHz 850.000 MHz 100.000 kHz 849,06643 MHz -33.19 dBm -20.19 dB
824.000 MHz 834,000 MHz 100.000 kHz 826.35265 MHz 1.02 dBm -26.98 d& 850.000 MHz 860.000 MHz 100.000 kHz 850,01499 MHz -35.71 dBm -22.71 dB
Y
I 1 | ]
Date: 2. SEP.2019 15:36:06 Date: 2 SEP.2019 1544:30
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG951441A

LTE Band 26 / 15MHz / QPSK

Lowest Band Edge /1 RB Highest Band Edge /1 RB

Date: 2 SEP 2019 15:52:52

Date: 2.8EP.2019 15:54:32

spectrum o=l spe
Ref Level 30.00 dBm  Offset 10.80 dB Mode Auto Sweep Ref Level 30,00 dém  Offset 10.80 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPuwr
Limit Gheck TS | SPURIGNECHEEKABS PABS
i b 3 3 5 Line SPURIOUS, INE_ABS PAES
20 nIB’I';‘M-' PURIOUS INE_ABS 20 dém
10 dBm } 10 dém ﬂ
ode \ 0 dem i
\ !
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-50 dBm
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m -60 dBm
Start 815.0 MHz 3003 pts Stop 839.0 MHz ||| Start 834.0 MHz 3003 pts Stop B860.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | _Powerabs |  atimit | Rangelow |  RangeUp | RBW | Frequency |__Powerabs | alimit |
815.000 MHz 523,000 MHz 100.000 kHz 822,98801 MHz -50.46 dBm -37.46 dB 834.000 MHz 849.000 MHz 100.000 kHz 548.13836 MHz 17.87 dBm -12.13 dB
823.000 MHz 824,000 MHz 150.000 kHz 823.98951 MHz -27.81 dém -14.81 dB 849.000 MHz 850,000 MHz 150.000 kHz 849,00250 MHz -28.27 dBm -15.27 dB
£24.000 MHz 539,000 MHz 100,000 kHz 824,83167 MHz 18,53 dBm -11.47 dB £50.000 MHz 860.000 MHz 100,000 kHz 850,00500 MHz Z61.35 dbm 38.35 db
T
1 ) P2

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

S um mVJ
Ref Level 30.00 dBm  Offset 10,80 dB Mode Auto Sweep Ref Level 30.00 dem  Offset 10.80 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr (@1 AvgPwr
Limit ¢heck IABS | SPURIGIE CHMEK _ PABS
1 5 5 ABS Li SPURIOUS, INE_ABS PASS
20 UIB!I'F“H PURIOUS INE_ABS PABS 20 ﬂB;’:i‘p S
10 dem 10 dém
0de g e 0 dew T~ A
Py M-\ Ry e W\
-10 derm -1 dBm |
SPURIOUS_LINE_ABS 1
-20 dém 1 -2p dém
‘ \
-30 dem / ] || 0 dBm !
| L’ ‘\"“"‘LK
-40d 40 dBm
-50 dem 50 dBm \ S
+60 dam -60 dem
Start 815.0 MHz 3003 pts Stop 839.0 MHz | |'Start 834.0 MHz 3003 pts Stop 860.0 MHz
[Spurious E'“issi"'i'; | | | Spurious Emissions
___Range Law Range Up REW Freguency Power Abs ALimit Rangelow | Rangel | REW | Freguenc | Powerabs | ALimit
E15.000 MAz 923,000 MHz 100,000 kHz 522,67632 MHz -35.60 dem -22.60 d& 534,000 MHz B 100 000 kHz o e 016 cbm -zgﬁl
823.000 Mrz | 82+4.000 Mz 150.000 khz 823,58152 MHz -31.08 dém -18.08 d& 849,000 MHz 850000 MHz 150,000 kHz 849,05145 MHz -32.39 dBm -19.39 d8
824.000 MHz 839,000 MHz 100,000 kHz 826,97453 MHz 0.27 dBm -29.73 d& 850.000 MHz B860.000 MHz 100.000 kHz £850.08492 MHz ~36.49 dBm ~23.49 dB
.
I 1 | b

Date: 2 SEP 2019 15:47-52

Date: 2 SEP 2018 15:59:34
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG951441A

LTE Band 26 / 15MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge /1 RB

pec m

Ref Level 30.00 dBm
SGL Count 100/100

Offset 10.80 dB Mode Auto Sweep

Spe

Ref Level 30,00 dém
SGL Count 100/100

Offset 10.80 dB Mode Auto Sweep

Date: 2 SEP 2019 15:51:12

@1 AvoPwr [@1 avoPwr
Limit §heck | SPURIGNECHEEKABS PABS
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Start 815.0 MHz 3003 pts Stop 839.0 MHz ||| Start 834.0 MHz 3003 pts Stop B860.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs |  atimit | Rangelow |  RangeUp | RBW | Frequency |__Powerabs | alimit |
615.000 MHz 823.000 MHz 100.000 kHz 822,99600 MHz -51.55 dBm -38.55 d& 834.000 MHz 849,000 MHz 100.000 kHz 848,15335 MHz 17.99 dBm -12.01 dB
823.000 MHz 824.000 MHz 150.000 kHz 823,99750 MHz -28.52 dBm -15.52 d& 949.000 MHz 850,000 MHz 150,000 kHz 849,00450 MHz -27.12 dém -14.12 dB
824.000 MHz 839,000 MHz 100,000 kHz 824.83167 MHz 17.34 dBm -12.66 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.00500 MHz -51.61 dBm -38.61 dB
Y
) I v

Date: 2.8EP.2019 15:56:13

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

S um mVJ
Ref Level 30.00 dBm  Offset 10,80 dB Mode Auto Sweep Ref Level 30.00 dem  Offset 10.80 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 AvgPwr
Limit §heck 'AFS | SPURIGHIE CHBEKABS_ PABS
1 5 5 ABS Li SPURIOUS, INE_ABS PAS
20 UIB’I'F“H PURIOUS INE_ABS PABS 20 IjB!!':i‘p S
10 dBm 10 dBm
ode 0 W8
p e T e VT SR PO SO oy L T Ve YRy P PPV’ \,.w\
I
-10 dem -10 dBm l
SPURIOUS_LINE_ABS 1
-20 dem I 20 dem \
-30 dBm _M‘Jn i -30 dBém )
d g
40 dBm m—— 40 dBm Mo
-50 dem -50 dem
+60 dam -60 dem
Start 815.0 MHz 3003 pts Stop 839.0 MHz | |'Start 834.0 MHz 3003 pts Stop 860.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
—Range Low Range Up RBW Fraguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Fraguenc | _Powerabs |  Alimit
£15.000 MAz 523,000 MHZ 100,000 kAz §22,70829 MHz -36.72 dem -23.72 dB 534,000 MHz B 100 000 kHz T 1,13 dbm -31W|
823.000 Mrz | 82+4.000 Mz 150.000 khz 823,57652 MHz -32.46 dém -19.45 d8 849,000 MHz 850000 MHz 150,000 kHz 849,05145 MHz -33.17 dBm -20.17 dB
5824.000 MHz 839,000 MHz 100,000 kHz 926,45005 MHz -0.15 dBm -30.15 dB 550,000 MHz B80.000 MHz 100000 kHz 550 15485 Mie ~37.49 cbm 5445 dB
T
I J1 ( ]

Date: 2 SEP 2019 15:49:32

Date: 2. SEP 2018 15:57:53
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Appendix B. Test Results of Radiated Test

Radiated Spurious Emission

LTE Band 4
LTE Band 4/ 3MHz / 16QAM
. Over SPA S.G. TX Cable | TX Antenna .
Channel Fr(elc\l/ll:_lezn)cy (5:;':) (Ialénr:) Limit Reading Power loss Gain P0|?|I:|I/Z\il)tlon
(dB) (dBm) (dBm) (dB) (dBi)
3420 -44.76 -13 -31.76 -61.07 -556.72 1.35 12.31 H
5128 -45.11 -13 -32.11 -66.83 -56.25 1.64 12.78 H
6843 -36.02 -13 -23.02 -61.52 -46.40 1.74 12.12 H
H
Lowest H
3420 -41.88 -13 -28.88 -58.61 -52.84 1.35 12.31 \%
5128 -43.83 -13 -30.83 -65.29 -54.97 1.64 12.78 \%
6843 -38.41 -13 -25.41 -63.51 -48.79 1.74 12.12 V
V
\%
3462 -44.62 -13 -31.62 -61.34 -55.68 1.35 12.41 H
5191 -44.37 -13 -31.37 -66.14 -55.58 1.66 12.87 H
6927 -36.91 -13 -23.91 -62.82 -47.18 1.73 12.00 H
8656 -41.36 -13 -28.36 -69.45 -51.43 2.07 12.14 H
H
Middle H
3462 -41.12 -13 -28.12 -58.23 -52.18 1.35 12.41 \%
5191 -42.51 -13 -29.51 -64.1 -53.72 1.66 12.87 V
6927 -37.85 -13 -24.85 -63.31 -48.12 1.73 12.00 V
8656 -38.73 -13 -25.73 -67.57 -48.80 2.07 12.14 \%
\%
V
3504 -40.28 -13 -27.28 -57.38 -51.42 1.36 12.50 H
5254 -47.05 -13 -34.05 -69.02 -58.33 1.68 12.96 H
7011 -38.76 -13 -25.76 -65.08 -48.92 1.73 11.88 H
8761 -40.55 -13 -27.55 -68.87 -50.58 2.07 12.10 H
H
Highest H
3504 -38.84 -13 -25.84 -56.29 -49.98 1.36 12.50 V
5254 -42.99 -13 -29.99 -64.73 -54.27 1.68 12.96 \%
7011 -36.94 -13 -23.94 -62.77 -47.10 1.73 11.88 \%
8761 -38.27 -13 -25.27 -67.28 -48.30 2.07 12.10 V
V
\Y%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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LTE Band 12
LTE Band 12 / 10MHz / 16QAM
. Over SPA S.G. TX Cable | TX Antenna .
Channel Fr(e'(\JAL:_'eZn)cy (:JEI;': ) (I('jlénr:) Limit Reading Power loss Gain Pol?:/z\z;l)tlon
(dB) (dBm) (dBm) (dB) (dBi)
1408 -22.74 -13 -9.74 -34.06 -27.42 0.85 7.68 H
2112 -18.59 -13 -5.59 -32.77 -25.53 1.06 10.16 H
2816 -43.58 -13 -30.58 -58.51 -51.28 1.23 11.08 H
3520 -46.32 -13 -33.32 -62.81 -556.32 1.37 12.51 H
H
Lowest U
1408 -28.58 -13 -15.58 -38.67 -33.26 0.85 7.68 \%
2112 -28.80 -13 -15.80 -41.88 -35.74 1.06 10.16 V
2816 -44.11 -13 -31.11 -58.99 -51.81 1.23 11.08 V
3520 -49.67 -13 -36.67 -66.47 -58.67 1.37 12.51 \%
\%
V
1416 -22.71 -13 -9.71 -34.05 -27.43 0.85 7.71 H
2120 -17.78 -13 -4.78 -32.25 -24.73 1.07 10.17 H
2832 -44.93 -13 -31.93 -59.91 -52.65 1.23 11.10 H
3536 -44.16 -13 -31.16 -60.79 -53.16 1.37 12.52 H
H
Middl H
adle 1416 -30.04 -13 -17.04 -40.15 -34.76 0.85 7.71 V
2120 -27.20 -13 -14.20 -40.54 -34.15 1.07 10.17 V
2832 -44.35 -13 -31.35 -59.31 -52.07 1.23 11.10 \%
3536 -50.58 -13 -37.58 -67.45 -59.58 1.37 12.52 \%
V
V
1424 -23.89 -13 -10.89 -35.09 -28.64 0.85 7.75 H
2136 -17.50 -13 -4.50 -32.23 -24.47 1.07 10.19 H
2848 -47.72 -13 -34.72 -62.77 -55.45 1.23 11.12 H
3552 -44.73 -13 -31.73 -61.49 -53.74 1.37 12.53 H
H
Highest H
1424 -30.95 -13 -17.95 -40.95 -35.70 0.85 7.75 \%
2136 -26.11 -13 -13.11 -39.69 -33.08 1.07 10.19 \%
2848 -48.84 -13 -35.84 -63.88 -56.57 1.23 11.12 V
3552 -51.12 -13 -38.12 -68.06 -60.13 1.37 12.53 V
\%
\Y%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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LTE Band 25
LTE Band 25/ 1.4MHz / QPSK
. Over SPA S.G. TX Cable | TX Antenna .
Channel Fr(e'(\JAL:_'eZn)cy (5:;:::) (I('jlénr:) Limit Reading Power loss Gain Pol?:/z\z;l)tlon
(dB) (dBm) (dBm) (dB) (dBi)
3702 -18.26 -13 -5.26 -36.48 -29.47 1.41 12.62 H
5550 -45.14 -13 -32.14 -68.2 -56.70 1.74 13.30 H
7404 -38.30 -13 -25.30 -65.36 -47.62 1.94 11.25 H
9252 -42.21 -13 -29.21 -70.74 -51.79 2.17 11.75 H
H
Lowest H
3702 -14.57 -13 -1.57 -32.94 -25.78 1.41 12.62 \%
5550 -43.55 -13 -30.55 -66.13 -55.11 1.74 13.30 V
7404 -38.46 -13 -25.46 -65.37 -47.78 1.94 11.25 V
9252 -40.17 -13 -27.17 -69.74 -49.75 2.17 11.75 \%
\%
V
3762 -16.30 -13 -3.30 -34.73 -27.53 1.43 12.66 H
5640 -44.01 -13 -31.01 -67.11 -55.58 1.73 13.30 H
7518 -34.37 -13 -21.37 -60.89 -43.48 1.99 11.10 H
9399 -40.26 -13 -27.26 -68.76 -49.65 2.22 11.60 H
H
Middle H
3762 -16.91 -13 -3.91 -35.56 -28.14 1.43 12.66 V
5640 -44.84 -13 -31.84 -67.53 -56.41 1.73 13.30 \%
7518 -39.03 -13 -26.03 -65.51 -48.14 1.99 11.10 \%
9399 -38.29 -13 -25.29 -68.07 -47.68 2.22 11.60 V
V
\%
3828 -20.34 -13 -7.34 -38.97 -31.59 1.45 12.70 H
5742 -39.98 -13 -26.98 -63.57 -51.55 1.73 13.30 H
7656 -32.46 -13 -19.46 -58.52 -41.58 2.01 11.13 H
H
Highest H
3828 -18.09 -13 -5.09 -36.94 -29.34 1.45 12.70 \%
5742 -42.97 -13 -29.97 -65.88 -54.54 1.73 13.30 \%
7656 -34.74 -13 -21.74 -60.68 -43.86 2.01 11.13 V
V
\Y%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

: B3of B4




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG951441A

LTE Band 26
LTE Band 26 / 5MHz / 16QAM
. Over SPA S.G. TX Cable | TX Antenna .
Channel Fr(e'(\JAL:_'eZn)cy (Eg:] ) (I('jlénr:) Limit Reading Power loss Gain Pol?:/z\z;l)tlon
(dB) (dBm) (dBm) (dB) (dBi)

1648 -51.67 -13 -38.67 -61.76 -57.26 0.92 8.66 H
2473 -56.19 -13 -43.19 -70.5 -63.56 1.14 10.66 H
3297 -55.60 -13 -42.60 -71.27 -64.14 1.32 12.01 H
H
H
Lowest H
1648 -49.98 -13 -36.98 -59.54 -55.57 0.92 8.66 \%
2473 -55.68 -13 -42.68 -70.14 -63.05 1.14 10.66 V
3297 -54.98 -13 -41.98 -71.13 -63.52 1.32 12.01 V
\%
\%
V
1668 -49.79 -13 -36.79 -59.94 -55.45 0.93 8.74 H
2503 -56.02 -13 -43.02 -70.33 -63.42 1.15 10.70 H
3337 -53.07 -13 -40.07 -68.64 -61.70 1.33 12.11 H
H
H
Middle H
1668 -46.30 -13 -33.30 -55.85 -51.96 0.93 8.74 V
2503 -54.50 -13 -41.50 -69.02 -61.90 1.15 10.70 \%
3337 -54.65 -13 -41.65 -70.67 -63.28 1.33 12.11 \%
V
V
\%
1688 -49.37 -13 -36.37 -59.59 -55.10 0.93 8.81 H
2533 -56.87 -13 -43.87 -71.15 -64.30 1.16 10.74 H
3377 -52.30 -13 -39.30 -67.77 -61.02 1.34 12.20 H
H
H
Highest H
1688 -47.82 -13 -34.82 -57.35 -53.55 0.93 8.81 \%
2533 -55.03 -13 -42.03 -69.44 -62.46 1.16 10.74 V
3377 -52.54 -13 -39.54 -68.45 -61.26 1.34 12.20 V
\%
\%
V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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